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Reference numbers only are shown in illustration. Use I H part numbers in ordering.

FENDER
350 961 Ri2 FENDER, REAR, L H, - v I
179 8hk SCREW, cAP, HEX-HD,, 3/8-16NC x -1-5/8" }
103 321 WASHER, rock, 3/8" }
350 961 Ri2 FENDER, REAR, R.H, S
179 847 SCREW, caP, HEX-HD,, 3/8-16NC x 2" b
220 066 NUT, nex., 3/8-16NC 4
103 321 WASHER, Lock,.3/8" L






